
DQ-17-1294



A（x1)

Φ20*Φ8.5*1.5mm
L（x12)

Φ16*Φ6.5*1.5mm
M（x2)

M8
N（x4)

O（x1) P（x1) S5x27x77
Q（x1)

B（x1) C（x1) D（x1)

M8*55mm
H（x4)

M8*20mm
I（x4)

M6*10mm
J（x2)

M4*12mm
K（x2)

F（x1) G（x4)

E（x2)

M8*30*4PCS M6*25*4PCS

M5*40*2PCS M4*25*4PCS

Φ6*Φ16*1.5*4PCS  Φ8*Φ16*1.5*4PCS

Φ15*Φ8.5*5*4PCS  Φ15*Φ8.5*10*4PCS

screws list

R*kit（TV  Screws）

part list



M8*20mm
I（x4)

M4*12mm
K（x2)

socket
F（x1)

base
A（x1)

wrench14mm
P（x1)

wheels
G（x4)

 Φ8*Φ16*1.5*4PCS S5x27x77
Q（x1)

STEP 2

base（A）Use an open-end wrench (P) to lock the four universal wheels at the bottom.（G）。
Then use two screws (K) to secure the socket strip (F) on the front of the base.。

K

F

I

B

L

G

A

B（x1)

Insert the vertical pole and telescopic pole (B) into the base (A) and secure them with four screws 
(I) and four washers (L). After being secured,hold button the telescopic pole can  adjust up and 
down in height.

button



Φ20*Φ8.5*1.5mm
L（x8)

M8
N（x4)

S5x27x77
Q（x1)C（x1)

M8*55mm
H（x4)

Φ16*Φ6.5*1.5mm
M（x2)

S5x27x77
Q（x1)D（x1)

M6*10mm
J（x2)

STEP 3

STEP 4

N
L

H

C

D
J

M

Secure the intermediate plate 
(D) to the main pipe with two 
screws (J) and two washers (M).



E（x2)

M8*30*4PCS M6*25*4PCS

M5*40*2PCS M4*25*4PCS

Φ6*Φ16*1.5*4PCS  Φ8*Φ16*1.5*4PCS

Φ15*Φ8.5*5*4PCS  Φ15*Φ8.5*10*4PCS

R*kit（TV  Screws）

STEP 5

R

5

Screw the two wall-mount brackets (E) onto the TV using the screws in the screw bag (R*kit) that are suitable for 
the size of the TV. Then hang the wall-mount brackets on the assembled bracket and finally secure them with 
the two M5*40(R) screws in the screw bag.

R

E


